Adres / Address

Inspection Certificate :EN-10204 - 3.1
Miisteri / Customer : AA METALS INC
Siparis No / Order No : 1005522

Paket No / Package No 126023

AA Metal PO :355627

S| : TAC 2019-100

: VELIME SE ORGANIZF SANAY| BOLGESI ERGENE/TEKIRDAG

488561, 03,04

ANALIZ SERTIFIKASI/CERTIFICATE OF ANALYSIS

Tann / Date 28/11/2019
Saat / Time 10 54 20

Orade JO Edwacus® Repont
Agiklamalar / Notes & Special Demands

== S e— 2 MEKANIK OZELLIKLER | MECHAMICAL PROPERTIES
TRANSVERSE DIRECTION ROLLING DIRECTION (0°)
ﬁl KIMYASAL BILESIM / CHEMICAL COMPOSITION (%] {907 . HADDELEME YONUNE
i Al Dokiim - _ HADDELEME YONUNE DIK - PARALEL i S
Lot No Alagim | Kond | Yirey Olgi Thickness Na H\ Akma | Gakme Akma [ Gekme
Heat No Alloy Temp | Surface Dimension ol Casting Muk. Muk, Uzama Muk. Muikc Uzama Enksan
i No Fe si Cu Mn Mg Zn no| Al Yield Tensile | Elengation | Yield Tensile Elongation | Enchsen
Str. Str. ABO (%) Str. Str. ASD (%) {mm)
= = . (Mpa) | (Mps) [ {Mpa) | (Mpa)
Min 2.200 KR 160 215 7 _
b_ 2239841 1] 5082 Ha2 PLAIN 0,040X48" 0,975 812388 Max 0400 | 0.25 | 0700 | 0.100 2800 | 2,100 . 265 o )
- . s ' Results | 0386 | 0145 | 0a25 | 00t | 2325 | 071 [ 0028 96,854 ) 183 287 109 I A
M 2,200 KR 160 215 7
223%94/1-2 5052 H32 PLAIN 0.040x43 0675 612388 Max | 0400 | 0250 | 6106 0,700 | 2800 | 0100 | ] : 265 | o
61+ B B Results | 0386 | 0145 | va2s | o018 | 2325 | o171 | ooze 96,854 183 257 10,96 .
Win T TR0l WIR_ 1T en 25| 7 — r
22399472-1| 5052 H32 PLAIN 0.040X43" 086 612363 Max 0400 | 0250 | 0100 | 0100 | 2.800 | 0100 1 265 B i il
& =+ = Results | 0360 | 0138 | 0026 [ 0020 | 2278 | 0.167 | 2.028 95 896 160 231 1204 | B
Min R, 2.200 KIR {160 HE 7 2 i
223954021 5082 Haz PLAIN 0 C40x28 D 58 £13706 | Max N400 | 0,250 0100 | 2800 [ 0100 o 65 | | e e
b& = ) al Resuits | 0340 | 0135 | 0015 | 2266 | 0185 | 0028 3 973 210 265 10,51 1
Min 220 KR J FIE 7 ]
22399413.2( 9052 H3Z PLAIN €.0a0xax G 985 512396 Max 0400 | 9,250 2,800 265 1 ) 1 ;
| - | Resuts | 0340 | 0735 | 0,032 | €015 | 2266 | %6913 210 265 | 1051 | e
224225014 . § - . = Al = F\T A T 2.200 KR &9 mu : - . -} e
. 262 H3Z PLAIN 0.032X48 0,735 512424 Max 0400 | 0250 | 0100 | 700 | 2800 . - 255 B I |
| N N B . Resdts | 0400 | 155 [ 0030 | 0019 | 2326 %775 H 210 | 288 I 1 ]
L8 nd EN 4832 (Mechamcal spand ASTM L AMSOHA 250-8C
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